Download  Print this page

Husqvarna 968999221 / BZE6127D Parts Manual page 19

Husqvarna lawn mower user manual
Hide thumbs

Advertisement

BRAKE GROUP LINKAGE
ITEM PART NO.
1 ........ 539104327 ........ 2 ..... Standoff, wheel motor
2 ........ 539101173 ........ 8 ..... Nut, 1/2, lug
3 ........ 539106523 ........ 1 ..... Brake arm
4 ........ 539106526 ........ 1 ..... Brake lever
5 ........ 539102519 ........ 2 ..... Bushing, bronze
6 ........ 539105036 ........ 1 ..... Grip, park brake
7 ........ 539102717 ........ 1 ..... Setscrew, 5/16-18 sq. x 5/8
8 ........ 539106528 ........ 1 ..... Key, 1/8 sq. x 7/8
9 ........ 539107838 ........ 2 ..... Brake linkage bar
10 ...... 539977703 ........ 2 ..... Pin, clevis
11 ...... 539991050 ........ 2 ..... Bushing, machine, 3/4
12 ...... 539106269 ........ 1 ..... Switch
13 ...... 539990365 ........ 6 ..... Pin, cotter
14 ...... 539102678 ........ 1 ..... Plate, tapped
15 ...... 539976952 ........ 2 ..... Screw, #10-24 x 5/8
16 ...... 539102843 ........ 4 ..... Washer, 7/16, spring
17 ...... 539105044 ........ 2 ..... Bearing, bronze
18 ...... 539102454 ........ 2 ..... E-ring, 3/4
19 ...... 539990622 ........ 8 ..... Bolt, 1/2-13 x 1 1/4, serrated washer
20 ...... 539101332 ........ 8 ..... Bolt, 1/2-13 x 2 3/4
21 ...... 539101331 ........ 8 ..... Nut, 1/2-13, nyloc
22 ...... 539990258 ........ 8 ..... Nut, 1/2-13
23 ...... 539990254 ........ 8 ..... Lockwasher, 1/2
24 ...... 539990692 ........ 4 ..... Washer, 5/16
25 ...... 539977465 ........ 1 ..... Yoke
26 ...... 539990155 ........ 2 ..... Nut, 3/8-24
27 ...... 539990122 ........ 2 ..... Washer 3/8
28 ...... 539104986 ........ 1 ..... Spring
29 ...... 539102821 ........ 1 ..... Pin, trunion
30 ...... 539105040 ........ 1 ..... Bellcrank
31 ...... 539104984 ........ 1 ..... Bolt, 3/8-24 x 4 1/2, special
32 ...... 539101173 ........ 8 ..... Nut, 1/2, lug
33 ...... 539107713 ........ 2 ..... Tire, rear, assembly
.......... 539107715 ........ 1 ..... Tire
.......... 539105487 ........ 1 ..... Rim
.......... 539912234 ........ 1 ..... Air valve
.......... 539976856 ........ 6 ..... Wire tie (Not shown)
34 ...... 539110039 ........ 4 ..... Wheel stud, 1/2-20 x 1 3/8, Gr8
QTY.
DESCRIPTION
19

Advertisement

loading

  Related Manuals for Husqvarna 968999221 / BZE6127D

This manual is also suitable for:

Bze6134dBze7234d968999221968999222968999223